

Inspection Certificate

DATE OF ISSUE: 2017-05-19

DESCRIPTION	STAINLESS STEEL WIRE ROPE	GRADE	SUS 316		
MILL CERT. NO.	CD1-201705R-0088	Construction	7x7	Lay	R.R.L
P.O NO.	20170410	DIAMETER	1.5000 mm		
INVOICE NO.	I174012/01 (I174012-01)	Length	1,000 M		
CONTRACTOR	DONG GUAN CANDURS CABLE MESH SYSTEMS CO.	QUANTITY	558.00 KGS	(60 REELS)	
CUSTOMER	DONG GUAN CANDURS CABLE MESH SYSTEMS CO.	Specification	BUYER'S SPEC		

CHEMICAL COMPOSITION

Chemical Comp.(%)	C	Si	Mn	P	S	Ni	Cr	Mo		
KMHX00581	0.0560	0.4850	1.6490	0.0307	0.0033	10.5190	16.8070	2.0210		

INSPECTION RESULTS

Reel No. : 1 - 60 Sampling No. : 1

Items	Specification	Actual
Dia. of Cable	1.5000 - 1.6200 mm	1.5510 mm
Breaking Strength	MIN. 129.00 kgf	168.5 kgf
Lay Length of Cable	10.50 mm	10.46 mm
Lay Length of Outside Strand	6.00 mm	6.01 mm
Preforming		Good
Stretch Limit in 24inch	-	-
Proof Test	-	-

REMARKS L/C NO : 111	We hereby certify that the material described herein has been made in accordance with the specification of the order. Prior consultation with Quality Control is necessary if used for aerospace, nuclear or medical applications.	Original Candurs K. H. Lee
		MANAGER OF Q.C Dept.

END